

## CERTIFICATE OF CONFORMITY

UL 94-2013 Rev.9-2020 Section 8

**Test Conducted:**

Test Item: Vertical Burning  
Sample Description: Plastic specimen  
Test Method: UL 94-2013 Rev.9-2020 Section 8 Test  
Specimen: 133 mm × 12.4 mm × 3.03 mm

**Remark:**

The UL 94 Standard provides a method for rating the ignition characteristics of plastic materials.

---

<b>TEST</b>	UL 94-2013 Rev.9-2020 Section 8
<b>PRODUCT NAME</b>	Environmentally friendly flame retardant PP
<b>RESULT</b>	<b>Classification: V-0</b>
<b>TEST BODY</b>	SGS
<b>REPORT No</b>	JDBG20210677
<b>PRODUCT DESCRIPTION</b>	N/A
<b>SAMPLE RECEIVING DATE</b>	SEPT 08TH 2021
<b>SAMPLE RE-SUBMITTED DATE</b>	N/A
<b>TEST PERFORMING DATE</b>	SEPT 08TH 2021